
No. Name Dosage Form Strength

1. Albendazole Tablet 200mg

2. Albendazole Tablet 400mg

3. Albendazole Suspension 200mg in 10ml

4. Alcohol-based Hand Sanitizer Liquid 70% or more

5. Amitriptyline Tablet 25mg

6. Amlodipine Tablet 5mg

7. Amlodipine Tablet 10mg

8. Ammonium Chloride Syrup All strengths

9. Anti-Cholera Solution Infusion 500ml

10. Artemether + Lumefantrine Tablet 20mg + 120mg

11. Artemether + Lumefantrine Tablet 40mg + 240mg

12. Artemether + Lumefantrine Tablet 80mg + 480mg

13. Artemether + Lumefantrine Granule 20mg + 120mg

14. Ascorbic Acid Tablet 100mg

15. Ascorbic Acid Syrup 50mg in 5ml

16. Ascorbic Acid Tablet 500mg

17. Ascorbic Acid Tablet 1000mg

18. Atenolol Tablet 50mg

19. Atenolol Tablet 100mg

20. Atorvastatin Calcium Tablet 10mg

21. Atorvastatin Calcium Tablet 20mg

22. Azithromycin Tablet 250mg

23. Azithromycin Tablet 500mg

24. Benzoic Acid + Salicylic Acid 

(Whitfield’s)

Ointment 6% + 3% BP

25. Bisacodyl Tablet 5mg

26. Bisoprolol Fumarate Tablet 2.5mg

27. Bisoprolol Fumarate Tablet 5mg

28. Bisoprolol Fumarate Tablet 10mg

29. Calamine Ointment 15% BP

30. Calamine Lotion 15% BP

31. Capsicum Oleoresin + Menthol 

+ Eucalyptus Oil + Methyl 

Cream 55mcg

32. Carboxymethylcellulose Drop 0.50% BP

33. Cefuroxime Tablet 250mg

34. Cefuroxime Tablet 500mg

35. Cefuroxime Suspension 125mg in 5ml
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36. Chlorpheniramine               

Maleate               + 

Pseudoephedrine

Capsule 4mg + 5mg

37. Chlorpheniramine Maleate Tablet 4mg

38. Ciprofloxacin Infusion 2mg in ml

39. Ciprofloxacin Drop 0.30% BP

40. Ciprofloxacin Tablet 250mg

41. Ciprofloxacin Tablet 500mg

42. Ciprofloxacin + Tinidazole Tablet 500mg + 600mg

43. Citric  Acid  Monohydrate  +  

Glycerin  +  Squill Vinegar + 

Guaifenesin + Menthol

Syrup 0.81% w/v

44. Clarithromycin Tablet 250mg

45. Clarithromycin Tablet 500mg

46. Clindamycin Tablet 250mg

47. Clindamycin Tablet 500mg

48. Clindamycin Capsule 150mg

49. Clindamycin Capsule 300mg

50. Clindamycin Suspension 75mg in 5ml

51. Cyproheptadine Tablet 4mg

52. Cyproheptadine   +   

Multivitamins   +   Amino Acids 

or Minerals

Syrup 2mg in 5ml

53. Dextrose Infusion 5%

54. Dextrose Infusion 10%

55. Dextrose Infusion 50%

56. Dextrose Saline Infusion 4.3% + 0.18%

57. Dextrose Saline Infusion 5% + 0.9%

58. Dextrose Saline Infusion 10% + 0.18%

59. Diclofenac Sodium Drop 0.30% BP

60. Diclofenac Sodium Capsule 75mg

61. Diclofenac Sodium Tablet 100mg

62. Diclofenac Sodium Suppository 50mg

63. Diclofenac Sodium Suppository 100mg

64. Dicyclomine hydrochloride + 

Paracetamol

Tablet 20mg + 500mg

65. Diphenhydramine Syrup All strengths

66. Dithranol Ointment 0.1% BP

67. Erythromycin Stearate Tablet 250mg

68. Erythromycin Stearate Tablet 500mg

69. Flucloxacillin Capsule 250mg



70. Flucloxacillin Capsule 500mg

71. Flucloxacillin Suspension 125mg in 5ml

72. Fluconazole Capsule 150mg

73. Fluconazole Capsule 200mg

74. Fluorometholone Acetate Drop 0.10% BP

75. Furosemide Tablet 40mg

76. Gliclazide Tablet 40mg

77. Gliclazide Tablet 80mg

78. Glimepiride Tablet 2mg

79. Glimepiride Tablet 4mg

80. Griseofulvin Suspension 125mg in 5ml

81. Guaiphenesin Syrup All strengths

82. Hyoscine Butyl Bromide Tablet 10mg

83. Ibuprofen Suspension 100mg in 5ml

84. Ichthammol Ointment 20% BP

85. Isoflurane Inhalation 0.5% USP

86. Isopropyl Alcohol Liquid 70% or more

87. Levofloxacin Infusion 5mg in 1ml

88. Liquorice Dry Extract + Aniseed 

Oil + Menthol

+    Eucalyptus    Oil    +    

Peppermint    Oil    + 

Capsicum oleoresin + Pumillo 

Pine Oil

Liquid 30mg               +

100mcg          +

50mcg            +

55mcg            + 

25mcg

89. Loperamide Hydrochloride Capsule 2mg

90. Losartan Potassium Tablet 50mg

91. Losartan Potassium Tablet 100mg

92. Lysine Hydrochloride + Folic 

Acid + Thiamine Hydrochloride 

Syrup Varying Strengths

93. Magnesium Hydroxide Suspension 425mg in 5ml

94. Mannitol Infusion 10%

95. Mannitol Infusion 20%

96. Mebendazole Tablet 100mg

97. Mebendazole Tablet 500mg

98. Menthol + Eucalyptus Oil + 

Methyl Salicylate

+ Turpentine Oil + Capsicum

Cream 5.91%w/w       +

1.97%w/w       +

12.80%w/w     +

1.47%   w/w   +

3.00%w/w

99. Metformin Hydrochloride Tablet 500mg

100. Metformin Hydrochloride Tablet 850mg



101. Metformin Hydrochloride Tablet 1000mg

102. Methylsalycylate Cream 10% BP

103. Metronidazole Infusion 5mg in ml

104. Moxifloxacin Drop 0.50% BP

105. Paracetamol Infusion 10mg in 1ml

106. Paracetamol Suppository 125mg

107. Paracetamol Suppository 250mg

108. Paracetamol Suppository 500mg

109. Paracetamol Suppository 1000mg

110. Penicillin V Tablet 125mg

111. Penicillin V Tablet 250mg

112. Pioglitazone Tablet 30mg

113. Piroxicam Capsule 20mg

114. Potassium Citrate Mixture All strengths

115. Prednisolone Drop 0.5% BP

116. Prednisolone Drop 1.0% BP

117. Promethazine Hydrochloride, Elixir 5mg in 5ml

118. Quinine Syrup 75mg in 5ml

119. Quinine Injection 600mg in 2ml

120. Quinine Tablet 300mg

121. Ramipril Tablet 5mg

122. Ramipril Tablet 10mg

123. Ringer-Lactate Infusion 1000ml

124. Ringer-Lactate Infusion 500ml

125. Salicylic Acid Ointment 2% BP

126. Senna Extract + Ispaghula Husk Powder 1.0g + 3.5g

127. Sevoflurane Inhalation 0.5% USP

128. Silver Sulphadiazine Cream 1% BP

129. Sodium Chloride Infusion 0.45% BP

130. Sodium Chloride (Normal 

Saline)

Infusion 0.9% BP

131. Sodium Chloride (Normal 

Saline)

Drop 0.9% BP

132. Sulfadoxine + Pyrimethamine Tablet 500mg + 25mg

133. Sulfadoxine + Pyrimethamine + 

Amodiaquine Hydrochloride

Tablet 250mg             +

12.5mg + 75mg



134. Sulfadoxine + Pyrimethamine + 

Amodiaquine Hydrochloride

Tablet 500mg + 25mg

+ 150mg

135. Sulphur Ointment 2% BP

136. Tadalafil Tablet 10mg

137. Tadalafil Tablet 20mg

138. Timolol Maleate Drop 0.50% BP

139. Tobramycin Drop 0.30% BP

140. Zinc Oxide Ointment 0.15% BP

141. Zinc Sulphate Monohydrate Tablet 10mg

142. Zinc Sulphate Monohydrate Tablet 20mg


